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OUALITY ASSURANCE CERTIFICATE OF COMPLIANCE 

(ACCORDING TO EN10204 TYPE3.1) 
ASEGURAMIENTO DE CALIDAD CERTIFICADO DE CUMPLIMIENTO 

WE CERTLFY THAT THE PRODUCT LlSTED BEUJW WAS DESIGNED, MANUFACTURED AND TESTED ACCORDING TO OUR QUALITY SYSTEM AND REQUIREMENTS GNEN IN ONE OR MORE OF THE 
FOLLOWING STANDARDS LAST EDITION 

ICERTIPICAMOS QUE EL PRODUCTO LISTA00 ABAJO FUE OISE~ADO. FABRICA00 Y PROBADO DE ACUERDO CON NUESTRO SISTEMA DE CALIDAD Y CON RFQUlSlTOS ESTABLECIDOS EN UNO O MAS DE LOS SIGUIENTES 
ESTANDAR= ULTIMA ~ 0 1 ~ 1 6 ~  ) 

AP1 598 - VALVE MSPECTION AND TESTWG API 6D - PIPELME VALVES - GATE, PLUG, BALL AND CHECK 
API 599 -METAL PLUG VALVES - FLANGED, THREADED AND WELDMG API 600 - STEEL CATE VALVES, FLANGED AND WELDWG ENDS 
ANSI 616-10 - FACE TO FACE AND END TO END DMENSIONS OF VALVES ANSIB16-ll - FORGED FITTINGS, SOCKET - WELDING AND THREADED 
ANSI 616-34 - VALVES - FLANGED, THREADED AND WELDMG ENDS AP1602 - COMPACT STEEL CATE VALVES - FLANGED, THREADED, 
MSS-SP6I - PRESSURE TESTING OF STEEL VALVES WELDING AND EXTENDED - BODY ENDS 

P a r t  No. AC061A08MAB830000M 
(Código) 

Description 6" Fig. 5202 F UT WCB, API TRiM No.8 830000M 
Descripción CAST STEEL CATE VALVE 150 CLASS 

(VALWLA COMPUERTA DE ACERO FüNDIDO CLASE 150) 
VALVE WITHLOW EMISSION CONTROL (50PPM'S M.) (VALVULA SUhUNISTRADACONCONTROLOEBAJAS 
EMlSlONeS FUGITIVAS (SOPPM'S MAX.) ) 

MECHANICAL TESTS lPRoP MTCANICAS) 

1 CHEMICAL COMPOSITION (?'o) COMPOSLCIÓN QUIMICA (%) 1 TENS YlELD ELG RED BHN 

r 
PRESSURE TEST 
(PRUEBAS DE PRESION) 

HYDROSTATIC (PSII 
(HLDROSTATICA) 

sgCO1; E@$# SIDE 1 2 

I , ITEM HEATNo. 
(P*RTE~ ICO-A) y%wL 

BODY WH22321 ASTMA.ZI6IWCB 
CUERPO 

BONNET WHZ3158 ASTMA-216NCB 
BON€TE 

WEDGE WK1.3454 ASTMA-216iWCB 
DISCO 
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CERTIFICADO POR: CERTWIED BY : 
ASEGURAMIENTO DECALIDAD , QUALITY ASSURANCE ~. . 
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S C M n  P Si Ni Cr M o  C u  V Cb 
0.187 0.964 0.020 0.005 0.514 0.020 0.044 0.038 0.029 0.001 

N o r d i l d  lo Mormalkado a) 920 Temoer Lo (Temole a) 650 Cwled in a". (Enfriado en aire.) 
0.197 0.850 0.023 0.024 0,440 0.022 0.031 0.034 0.020 0.004 

Nomaliraled Lo (Normalkdo a) 930 T e w r  lo (Temole a) 650 Cwled in a". (€fiado en aire.) 
0.201 0.880 0.031 0.018 0.396 0.049 0.047 0.010 0.050 0.001 

Normalirared Lo Momialirado a) 930 Temoer m (Temole a) 650 Enñiado en aire. 
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KPSl m1 % Ti 
m a  IST 2 m  ~ R D  AYO 

74.24 44.66 26 48 162 

48 167 74.68 45.10 27 

75.98 46.26 26 47 153 
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